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1 INTRODUCTION

This document briefly describes the testing approach followed by our customer
(SEPURA LIMITED) for the FCC certification process for model name SC2324.

This document will describe an inquiry to confirm the testing approach, according to the
KDB 484596, we need permission from FCC to re-use the test report for TETRA, SAR
and RF Exposure (re-use of test report of a similar SEPURA Limited equipment).
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2 EQUIPMENT UNDER CERTIFICATION DETAILS

Manufacturer

Sepura Limited
Model Name
SC2324
FCC IDENTIFICATION
FCC ID: XX65C2324X
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3 TESTING APPROACH

The product under certification is SC2324, with FCC ID: XX6SC2324X. This is a device
with TETRA transmitter.

SEPURA Limited has a very similar product, model SC2024 certified under the FCC ID:
XX6SC2024M (exactly same main PCB but the model SC2024 integrate a module that
supports BT/Wi-Fi. This module PCB is independent and it is plugged on the main board
by a specific connector). The same hardware, same antennas, same frequency and
software are used to generate the TETRA signal.

Based on, the testing approach followed for model SC2324 has been:

3.1 FCC TESTING APPROACH

3.1.1 RADIO FREQUENCY

TETRA
e Full testing on model SC2024 performing the following test cases:
Spechication Clinrse
Section Test Desarpton Result
Pai2 | Pandd | RSS11 | RSS-GEN
Confguration and Mode: TETRA - 450-470 MHz
29 2. 1048 o0 208 4 a2 Mmtm&mwm Paas
22 2AM7 | w0207 532 - Topees of Emissicrs St miory
23 210458 0200 as ar Barsdiwach Limitaiicns Pais
24 210854 | w020 5& 8.1% Spotous Emissors at Antenna Terminals | Pass
25 21083 020 82 a1z Radiied Spunois Emssion Fas
248 W | see . Adacent Charnel Pover Faa
3r " nfecd ag - Trardasnt Frequency Sshaiour Pais
28 24085 | @zl 53 811 | Freguency Stablity Fams
Confguration and Mose: TETRA - 403-930 MHz
21 2048 | o008 54 812 | Mamem Conduched Cutput Power Pas
22 21047 | o207 52 - Tigets of Emissicns Sty
Spacificaton Clane
Secton Test Deserpbon Residi
Fanl | Fano0 | R3s-1m | RSSGEM
23 2046 | 00300 58 0T Barcwedth Limiaticns [
24 21081 | ooz 5§ 813 | Spoteus Emissns ot Asenna Temnnals | Pass
28 208 | oz 58 813 | Radaed Spunous Emessions Pais
27 B0Z4 58 - Trarssent Fresquesncy Behasnour Paus
28 20088 | 023 a3 a1 Freaussncy Stablity Pams

e Partial testing on model SC2324 performing the following test cases:

Section Specication Clause Test Description Result
Panz | ramo0 | msstie | mssaEw

Configuration and Mode: Tetra - 460-470 MHz

21 215 90.205 5.4 6.12 Maximurn Conducted Output Power Pass

22 2.1051 90.210 5. 6.13 Spurious Emissions at Antenna Terminals Pass

23 21083 90210 58 6.13 Radiated Spurous Emissions Pass

Configuration and Maode: Tetra - 406.1-430 MHz

21 - 54 612 Maximurm Conducted Output Power Pass

22 - - 58 6.13 Spurious Emissions. at Antenna Terminals Pass

23 - - 58 6.13 Radiated Spunous Emissions Pass

Comparing the test results in terms of power, the difference is less than 3 dBm.
So we are in compliance with the KDB criteria. Bellow you can find the test results
for both models.
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Parameter 450.025 MHz 450,025 MHz 460,875 MHz
Conducted Output Power (dBm) 344 445 M52
Manufacturer Declared Power (dBm) 35.00 35.00 35.00
A from manufacturer Power (dB) 152 054 043
Antenna Gain (dBi) ! 7.00 7.00 T7.00
ERP [dBm) | 3074 | 30.37
Table 16 - ISED RS$5-119 ERP
Figure 1 SC2324 Maximum output power
TETRA 450 MH= to 470 MH=z
Parameter 450025 MHz 450025 MHz 480 875 MHz
Conducted Output Power (dBm) 3524 3528 3525
Manufacturer Declaned Power [dBm) 350 350 350
A from manufacturer Power (dB) 024 D23 0.25
Antenna Gain (dBd) -1.55 -1.85 -1.55
ERF (dBm) 3380 ) k]
Table 17 - ERP
Figure 2 SC2024 Maximum output power
Difference= 0.76dBm
Tetra - 406.1-430 MH=
Parameter 406.125 MHz 418.000 MHz 420875 MHz
Conducted Output Power (dBm) 34.53 Maz Mar
Manufacturer Declared Power (dBm) 35.00 3500 35.00
4 from manufacturer Power (dB) 044 .68 0.83
Antenna Gain (dBi) 7.00 7.00 T.00
ERFP (dBm) 3.4 AT ez ool
Table 18 - ERP
T
Figure 3 SC2324 Maximum output power
TETRA 403 MH= to 430 MH=
Paramster 405.125 MHz 413.050 MHz 420875 MHz
Conducted Output Power (dBm) 3523 an1e anar
Mamsfacturer Declared Power (dBm) B0 35.0 350
A from mamsacturer Power (dB) 23 018 027
Antenna Gain (dBd) 0.5 A0.85 0.85
ERP (dBm) 3438 43 42
Table 16 - HRP

Figure 4 SC2024 Maximum output power
Difference= 0.71dBm

For SAR, we have performed partial testing on model SC2324 where we got the following
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5. MEASUREMENT RESULTS FOR SAR (SPECIFIC ABSORPTION RATE)
5.1. TETRA SPOT CHECKING

. Estimated Power
Antenna :::;::';es Position [':n'::] F’T:I""_lez';“ SAR 10-g s,{m;;::g Drift ':::t
(Wikg) (%) :
300-00499 Head LefiCheek | 0 | 43000 310 321 007 | 1
300-00663 | Front of Face | Frontof face | 25 | 450.00 107 7.08 D04 | 2
300-01031 Body Frontface | 5 | 43000 197 704 037 | 3

The SAR measurements for the SC2324 model, using the worst-case SAR measurement on the SC2024, are
lower than those for the SC2024, and are in the uncertainty range of the laboratory, as shown in the following table:

ASAR
Exposure Position Dist | Frequency E‘?EE%IM Ssgé(!lzd SC2324 and | SC2324
Conditions {mm)| (MHz) -0 -9 SC2024 | Plot No.
(Wika) (Wikg)
(W/kg)
Left
Head 0 | 43000 3.21 335 -0.14 1
Cheek
Frontofface | (Ot X o5 | 45000 | 1.08 1.15 007 2
face
Body Frontface | 5 | 430.00 1.94 2.16 022 3

Again we got a difference smaller than 3 dB. In this case, 0.22 W/kg is the maximum
difference. So we are in compliance with the KDB criteria.

RF EXPOSURE

And finally, we have leveraged the RF exposure assessment. As | said before, the same
hardware, same antennas, same frequency and software are used to generate the

TETRA signal. So, in the RF assessment nothing would change between SC2024 and
SC2324.

3.1.2 EMC

Full testing has been done for model SC2324 against FCC Rules and Regulations CFR

47, Part 15, Subpart B (10-1-21 Edition). So we don’t need to leverage any test result
from other device.
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ANNEX 1: CROSS REFERENCE TABLE FOR FCC

Reference device Variant device Key Differences
FCCID FCCID Both variants share the same
main PCB. The Bluetooth /
XX6SC2024M XX6SC2324X WLAN module is a separate
module that plugs into the main
PCB. The SC2324 without
Bluetooth/ WLAN module is a
subset of the SC2024 with
Bluetooth/WLAN module, with
the Bluetooth / WLAN module
removed and a reduced key
mat and associated bezel. The
same hardware, same
antennas, same frequency and
software are used to generate
the TETRA signal.
Rule Part Test item Data Comments
Reference
TNB
FCC 90.205 | Maximum Conducted Output Power | N Full testing for model
SC2024 and spot
checking for  model
SC2324
FCC 90.209 | Bandwidth Limitations Y Full testing for model
SC2024 and data
reference  for  model
SC2324
FCC 90.210 | Spurious Emissions at Antenna | N Full testing for model
Terminals SC2024 and spot
checking for  model
SC2324
FCC 90.210 Frequency stability Y Full testing for model
SC2024 and data
reference  for  model
SC2324
FCC 90.214 | Transient Frequency Behaviour Y Full testing for model
SC2024 and data
reference  for  model
SC2324
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for model SC2324

FCC 90.221 | Adjacent Channel Power Y Full testing for model
SC2024 and data
reference  for model
SC2324

FCC 90.207 Types of Emissions Y Full testing for model
SC2024 and data
reference for  model
SC2324

FCC 90.210 | Radiated Spurious Emissions N Full testing for model
SC2024 and spot
checking for  model
SC2324

Rule Part | Test item Data Comments

Reference

FCC RF Exposure Exemption evaluation Y Full testing for model

2.1091 SC2024 and data

reference for model

FCC

21093 SC2324

FCC

1.1310

FCC

1.1307

FCC MEASUREMENT RESULTS FOR SAR | N Full testing for model

2.1093 (SPECIFIC ABSORPTION RATE) SC2024 and spot checking

Unintentional radiator (EMC) is out of the certification scope.

Rule Part | Test item Data Comments
Reference
JAB
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FCC CE Continuous Conducted emission N/A According to the standard,

15.107 this test is not applicable
because EUT is powered
in DC (internal battery)

FCC RE Radiated emission. Electromagnetic | N Full testing for model

15.109 field measure SC2024 and for model
SC2324

Acceptance Criteria for all test cases

FCC Part 90 (TNB)

For the same radiated test conditions, It has been evaluated the value of the carrier, with the
difference between the reference and the variant being <3 dB.
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ANNEX 2: DOCUMENTS PROVIDED TO THE INQUIRY

Additional to this document, the provided documents to support the current inquiry are
listed on the table below.

ISED FCC
Declaration of similarities
Photographs of reference device
Photographs of variant device
Cross reference table for FCC according to KDBy UJ
FCBO011_02 FCC Agent letter Ol
Applicable Notes:
(1) This information is also included in Annex 1 of this document.
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